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Certificate No. : FD840317

CERTIFICATE OF COMPLIANCE

According to

47 CFR Part 15 Subpart B

Equipment . EDA (Enterprise Digital Assistant)

Trade Name : Symbol

Model No. . MC5574
FCCID : H9PMC5574
Applicant : Symbol Technologies Inc

One Symbol Plaza Holtsville, NY 11742 -1300 United States

IHEREBY CcERTIFY THAT:

The measurements shown in this test report were made in accordance with the procedures given in ANSI
C63.4 - 2003 and the energy emitted by this equipment was passed FCC Part 15 B, radiated and
conducted emission class B limits. Testing was carried out on Apr. 08, 2008 at SPORTON International
Inc. LAB.

> y
| e LS
e YV
Roy Wu ’j
Manager

SPORTON International Inc.
No. 52, Hwa Ya 1*' Rd., Hwa Ya Technology Park, Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
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Report No

. FD840317

1. General Description of Equipment under Test

1.1 Applicant

Symbol Technologies Inc
One Symbol Plaza Holtsville, NY 11742 -1300 United States

1.2 Manufacturer
ASKEY COMPUYER CORP
10F, No. 119, CHIENKANG RD., CHUNG-HO, TAIPEI, TAIWAN, 235, R.0.C
1.3 Basic Description of Equipment under Test

Equipment EDA (Enterprise Digital Assistant)

Trade Name Symbol

Model Name MC5574

FCCID HI9PMC5574

Sample A 1D scanner without camera

Sample B 2D scanner without camera

Sample C 1D scanner with camera

Sample D 2D scanner with camera
Brand Name DELTA
Model Name ADP-16GB

. I/P: 100-240Vac, 50-60Hz, 0.4A,

AC Adapter Power Rating O/P: 5.4Vdc, 3A

AC Power Cord Type AC: 1.8 meter non—shi_elded cable wi_th ferrite core
DC: 1.8 meter non-shielded cable without ferrite core

Brand Name SYMBOL
Part Number 82-107172-01 Rev A

Battery -
Power Rating 3.7Vdc, 2400mAh
Type Li-ion

o Brand Name SYMBOL

SggT#;rlgzth:%rtl)le Pgrt Number 25-108022—0.1R Rev. 1 . _

Signal Line Type 1.5 meter shielded cable without ferrite core

Remark: Above EUT's information was declared by manufacturer. Please refer to specifications of
manufacturer or User's Manual for more detailed features description.

SPORTON International Inc.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : HOPMC5574

Page Number :20f38
Report Issued Date : Apr. 14, 2008
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1.4 Feature of EQuipment under Test

Product Feature & Specification

DUT Type: EDA (Enterprise Digital Assistant)
Trade Name : Symbol

Model Name : MC5574

FCCID: H9PMC5574

Tx Frequency :

GSM850 : 824 MHz ~ 849 MHz
GSM1900 : 1850 MHz ~1910 MHz
Bluetooth : 2400 MHz ~ 2483.5 MHz
WLAN : 2400 MHz ~ 2483.5 MHz

Rx Frequency :

GSM850 : 869 MHz ~ 894 MHz
GSM1900 : 1930 MHz ~ 1990 MHz
Bluetooth : 2400 MHz ~ 2483.5 MHz
WLAN : 2400 MHz ~ 2483.5 MHz

Maximum Output Power to
Antenna :

GSM850 :32.43 dBm (GSM) /
32.41 dBm (GPRS8) / 30.62 dBm (GPRS10) /
25.94 dBm (EGPRS8) / 23.83 dBm (EGPRS10) /
GSM1900 : 29.50 dBm (GSM) /
29.39 dBm (GPRS8) [/ 27.55 dBm (GPRS10) /
25.06 dBm (EGPRS8) / 23.26 dBm (EGPRS10) /
Bluetooth 4.76 dBm
WLAN :14.57 dBm (802.11b) / 15.52 dBm (802.11g)

26.87 dBm (GPRS12) /
19.67 dBm (EGPRS12) /

23.79 dBm (GPRS12) /
19.22 dBm (EGPRS12) /

Antenna Type :

GSM : PIFA Antenna
Bluetooth : Chip antenna
WLAN : PIFA Antenna

Antenna Gain :

Bluetooth : -0.94 dBi
WLAN : 1.22 dBi

Power Rating (DC/AC , Voltage and
Current of RF element or PA) :

GSM : DC 3.8V /2A

GPRS / EGPRS Multislot class :

12

Type of Modulation :

GSM / GPRS : GMSK
EDGE : 8PSK
Bluetooth : GFSK
WLAN : DSSS / OFDM

DUT Stage :

Identical Prototype

SPORTON International Inc.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : HOPMC5574

Page Number
Report Issued Date
Report Version

1 30f38
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2. Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been setup pursuant to ANSI C63.4-2003 and configuration operated in a manner
which tended to maximize its emission characteristics in a typical application.

b. The complete test system refers to 2.2 for EMI test.

c. The following test modes were tested for conduction test:
Mode 1 : GSM850 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample A
Mode 2 : GSM850 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample B
Mode 3 : EDGE Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 for Sample C
Mode 4 : GSM850 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Camera for Sample D
Mode 5 : GSM1900 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample D

d. The following test modes were tested for radiation test:
Mode 1 : GSM850 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample A
Mode 2 : GSM850 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample B
Mode 3 : EDGE Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 for Sample C
Mode 4 : GSM850 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Camera for Sample D
Mode 5 : GSM1900 Idle + BT Idle + WLAN Idle + Adapter + USB Link + GPS Rx + MPEG 4 + Scanner for Sample D

e. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 13 GHz.

SPORTON International Inc. Page Number 1 4 0f 38
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2.2 Description of Test System

Iltem | Equipment Trade Name | Model Name | FCC ID Data Cable Power Cord
1. Base Station R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. GPS Station T&E GS-50 N/A N/A Unshielded, 1.8 m
3. WLAN AP SMC SMC-100 HEDWG4005ACC | N/A Unshielded, 1.8 m
AC I/P:
Unshielded, 1.2 m
4. Notebook DELL D400 E2K24GBRL N/A
DC O/P:
Shielded, 1.8 m
5. Bluetooth Earphone | Engotech ET-BH111 PQY471087 N/A N/A
6. RS-232 Mouse State MS-303 DoC Unshielded, 1.2 m | N/A
7. i-pod Apple A1199 DoC Unshielded, 1.2 m | N/A
2.3 Connection Diagram of Test System
=B Cakle
120 Wac 4"3'3'H2=|:I—\I I/—\W r’_D: 120 Wac |/ G0HzZ
Motebook l I“_—I
BTEarnhone  uqapter BTl sdanter
-
Dipale
] Artenna WLAN &P
iFod Molse
. * [
Dipale
Artenna Baze Station
® o]
GRS Basze Station
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3. Test Software

In GSM or EDGE idle mode, the EUT is synchronized to the BCCH, and is in continuous receiving
mode by setting system simulator’s paging reorganization.

At the same time, the EUT was linked with Bluetooth earphone. For GPS function, the executive
program, “VisualGPSce” make EUT receive signal from GPS station.

For associated equipment, the executive program, “EMCTest.exe” and “Activesync.exe” under WINXP
installed in notebook generates a complete line of continuously repeating "H" pattern were used as the
test software.

The programs were executed as follows:

a. Turn on the power of all equipment.
b. The notebook reads the test program from the hard disk drive and runs it.
c. The notebook sends "H" messages to the panel, and the panel displays "H" patterns on the screen.
d. The notebook sends "H" messages to the internal hard disk, and the hard disk reads and writes the
message.
e. Repeat the steps from b to d.
SPORTON International Inc. Page Number 1 6 0f 38
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4. General Information of Test

4.1 Test Facility

Test Site Location : No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Test Site No. : COO01-HY, 03CHO06-HY

4.2 Test Voltage
AC 120V / 60Hz

4.3 Standard for Methods of Measurement
ANSI C63.4-2003

4.4 Test Compliance
FCC Part 15 Subpart B

4.5 Frequency Range

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 13000MHz

4.6 Test Distance

The test distance of radiated emission from antenna to EUT is 3m.

SPORTON International Inc. Page Number 1 70f 38
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5. Test of Conducted Powerline

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 kHz and return
leads of the EUT according to the methods defined in ANSI C63.4-2003 Section 3.1. The EUT was
placed on a nonmetallic stand in a shielded room 0.8 meters above the ground plane as shown in
section 5.3. The interface cables and equipment positioning were varied within limits of reasonable
applications to determine the position produced maximum conducted emissions.

5.1 Major Measuring Instruments
As described in Chapter 7.

5.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).

c. All the support units are connecting to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f.  Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.

SPORTON International Inc. Page Number : 80f 38
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5.3 Typical Test Setup Layout of Conducted Powerline

Ante
\_U A
A Base Station
80 cm to the ground plane
L L/v
L.I.S.N T
LISN 2902
I
SPORTON International Inc. Page Number 1 90f 38
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5.4 Test Result of AC Powerline Conducted Emission

5.4.1 Test Mode: Mode 1 — Sample A

Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 26~27

Relative Humidity: 58~59%

Test Enginee

r.

Darren

All emissions not reported here are more than 10 dB below the prescribed limit.

m The test that passed at the minimum margin was marked by a frame in the following data

e Level (dBuW)

Date: 2008-04-08 Time: 04:57:24

CHSWCCICISPR-B

CHSWCCLCISPR -B AW

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Hite SCO01-HY
Comdition - CNENCCICIEPE-B 2001004 200804 LINE
EUT :MCE5T4 EV 1 FOC submat with 1D 2D Scanmer
- ard W/ CamneTa W0 CAMErs,
Power C 120 50H:
Model - FLE40317
Memo s GEMBS0 [dle+ BT ldle + WLAN Idle+ Adaptor
Memo .+ UZE Link + MFEGS + Zcanner
Over Limit Read Frobe Cable
Freg Level Limit Line Level Factor Loss Remack
MH= dEu¥ dE dBu¥  dBuV db dB
1 0,178 45.27 -19.33 e4.60 45,08 0.10 0,029 QP
2 0.178 21.31 -33.29 b54.60 Z1.12 0.10 0.09 Average
3 0.199 44.54 -19.13 63.67 44.38 0.10 0.08 QF
4 0.199 28.49 -25.18 53.67 28.31 0.10 0.08 Average
= 0.265 39.70 -21.59 £l.29 349,50 0.10 o.10 QPp
[ 0.265 25.15 -26.14 51.29 24,95 0.10 0.10 Average
7 0.329 34.09% =25.39 59.48 33.88 0.10 .11 QF
[ 0.329 20,287 -29.21 49.458 20.06 0.10 0.1l Average
9 0.407 30.58 =27.14 E57.72 30.36 0.10 .12 QF
10 0.407 22.32 -25.39 47.71 2Z.10 0.10 0.12 Average
11 2.801 34.70 =-21.30 56.00 34,32 0.15 x.23 QF
12 2.801 le.08 -29.92 46.00 15.70 0.15 0.23 Averame

SPORTON International Inc
TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : HOPMC5574

Page Number : 10 of 38
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Date: 2008-04-08 Time: 0&52:57

il Level {dBu'f)

CHSWCCVCISPR-B

CHSWCCUCISPR -B AW

045 L2 0.5 1 2 5 10 20 a0
Fregquency (MHz)
Zite CO01-HY
Conditon  CHENCCHCIEFR-B 20014004 200604 NEUTRAL
EOT (MCE574 EV1 FOC submit weith 1D 2D Scanmer
sl W CarmeTa win Camera
Power 120% m0Hs
Maodel : FDa40217
Mema (EMBS0 Idle+E T Idle « WL AN Idle+ Adaptor
Memo 4 UEE Lk + MPEGY + Bcanmer
Owver Limit FRead Probe Cable
Freq Lewvel Linmit Line Lewvel Factor Losz Remark
MH= dBu¥ dB dBuy dBuW dH dEb
[ 1 0.173 45.75 -19.07 64.82 45.56 0.10 0.09 QP |
2 0.173 Z29.16 -25.66 54.82 Z8.97 0.10 0.09 Average
3 0.1%5 44.94 -18.75 63.6% 44.76 0.10 0.08 QP
4 0.1%5 29.02 -24.67 53.69 28.84 0.10 0.05 Average
5 0.263 39.36 -21.98 61.34 39.16 0.10 0.10 QP
£ 0.263 24.74 -26.60 51.34 24.54 0.10  0.L10 Average
7 0.330 34.81 -24.65 59.46 34.60 0.10 0.11 QP
g 0.330 20.75 -28.71 49.46 20.54 0.10 0.1l Avecage
9 0.3%8 30.56 -27.34 57.90 30.34 0.10 0.12 QP
L0 0.3%5 15.38 -32.52 47.90 15.16 0.10 0.1Z2 Average
1l 0.398 21,57 -36.33 57.90 21.35 Q.10 0.12 QF
12 2.979 35.95 =20.05 56.00 35,60 0,10 0.25 QF
13 2.980 20.33 -25.67 46.00 19.98 0.10 D.25 Awverage
SPORTON International Inc. Page Number 111 of 38
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5.4.2 Test Mode: Mode 2 — Sample B

Frequency Range of Test: from 0.15 MHz to 30 MHz

Temperature: 26~27
Relative Humidity: 58~59%
Test Engineer: __Darren

All emissions not reported here are more than 10 dB below the prescribed limit.
m The test that passed at the minimum margin was marked by a frame in the following data

.ui_t:l.lt.l {dBulr) Date: 2008-04-08 Time: 04:41:10
__,_____HH
> CHSAFCCICISPR-B
-
1 CHSWCCICISPR B AW
| | ! ‘ sy | : |
40| l
wllf I '
T I | ' e 1 I
| PR S g LLAT e W
b | | | | | | E v | LR
"n.ﬂsn.z 0.5 1 2 & 10 20 30
Freguency (MHz)
Site ' CO01-HY
Conditon  CHENCCICISPR-B 20014004 200604 LINE
EOT cMCEST4 EV1 FOC submit with 1D 2D Beanney
and wi camera wio camers
Power 120V60H:
Model FDE40217
Mema :GEMBS0 Idle+ET Idle + WL AN Idle+ Adaptor
Memo i+ USH Link + MPEG4 + Scanner
Ower Limit Read Probe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MH= dEu¥ dE  dBu¥  dBuV dE dE
1 0.175 45,91 -18.81 64.72 45.72 0,10 0.09 QF
2 0.175 29,31 -25.41 54.72 29.12 0.10 0.09 Awveradge
| 3 0.1%8 50.84 -12.84 63.68 50.66 0.10 0.08 QP
4 0.1%3 35.14 -18.54 53.66 34.96 a.1a 0.08 Awverage
5 0.266 41.22 -20.02 6l.24 4l.02 a.10 0.10 QF
& 0.266 27.77 -23.47 51.24 Z21.57 .10 0.10 Average
7 0.333 21.33 -28.05 49.38 :21.1:2 0.10 0.1l Average
& 0.333 34.25 -25.13 59.35 34.04 0.10 0.11 QF
3 0.403 3l.28 -26.51 57.7% 3Sl.06 0.10 0.12 QF
Lo 0.403 20,42 -27.37 47.7% £20.20 0.10 0,12 Average
11 3.170 34.50 -21.50 56,00 34.06 0.17 0.27 QP
1z 3.1T0 EZ0.44 -25.56 46.00 Z0.00 0.17 0.27 Aversage
SPORTON International Inc. Page Number 1 12 of 38
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Level (dBulf)
i1}

Date: 2008-04-08 Time: 0%:46:36

CHSWCCLCISPR-B

CHSNWCCICISPR -B AW

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site -CO01-HY
Conditon ; CHNENCCICIEPR-B 20010004 200604 NEU TR AL
EOT  MCE574 EV1 FOC gubmit with 1D 2D Scanmer
sand i carmera D camera,
Powrer C120%B0Hz
Model FDB4a0217
Memo (GEkE50 Idle+BT Idle + WLAN Idle+Adaptor
Mema (4 UEB Link + MPEGY + Scanmes
ver Limit Fead Probe Cable
Fregq Level Limit Line Lewel Factor Lozz Remark
MHz dBuv dB dBuv dBuv dB dB
1 0,175 29,88 -24.84 54.72 Z289.69 .10 0.09 Average
2 0.175 45.93 -18.79 64.72 45.74 0.1o 0.09 Qp
3 0.19% 458.74 -15.03 63.77 48.56 0. 10 0.08 QF
4 0.196 33.71 -20.06 53.77 33.53 0.10 0.05 Average
5 0.263 40,56 -20.79 61.35 40,36 0,10 0.10 QF
& 0.263 27.82 -23.46 51.3% 27.69 0,10 0,10 Average
7 0.332 21.88 -27.53 49.41 21.687 0.10 0.1l Average
8 0,332 35,75 =23.66 59.41 35,54 0,10 0.1l QP
9 0.403 31.02 =26.78 57.80 30.80 0.10 0.12 QF
1o 0.403 18.90 =-28.90 47.80 18.68 0.10 0.12Z Average
11 2.850 36.32 -19.68 56.00 35.98 0.1lo0 0.24 QF
12 2.850 22.47 -23.53 46.00 ZZ2.13 0.10 0.24 Average
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5.4.3 Test Mode: Mode 3 — Sample C

Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 26~27

Relative Humidity: 58~59%

Test Engineer:

Darren

All emissions not reported here are more than 10 dB below the prescribed limit.
m The test that passed at the minimum margin was marked by a frame in the following data

Level (dBulf)
80

Date: 2008-04-08 Time: 083206

CHSWCCLCISPR-B

CHSWCCICISPR -B AV

10 20 a0

0.45 0.2 0.5 1 2 5
Frequency (MHz)
Site (CO01-HY
Condition ; CHENCCIAZISPR-B 2001004 200604 LINE
EOT (BMC5574 EV1 FOC gubmit weith 1D 2D Ecanmer
sand e camera wiD camera
Power 120V&0Hz
Miodel FDa40317
Mema :EDGE [dle+BT [dle + WLAN [dle+Adaptor
Merma (4 USB Lank + MPEGY + Ecanner
Ower Limit Eead Probe Cable
Freq Level Limit Line Lewel Factor Loss Remark
Mz dBuv df  dBu¥  dBu¥ il dE
i 0.176 45.75 -18.90 64.65 45.5 0.10 0.09 QP
2 0.176 22.64 -32.01 54.65 22.45 0.10 0.09 Average
[ 3 0,199 47.44 -16.23 63.67 47.26 0.10 0.05 QP |
4 0.199 32,21 -21.46 53.67 32.03 0.10 0.08 Average
5 0.264 39.90 -21.42 6l.32 39.70 0.10 0,10 QF
& 0,264 25.46 -25.86 51.32 25.26 0,10 0.10 Average
7 0.294 36.42 =-24,.00 60.42 36.22 0.10 0.10 QF
g 0.294 17.00 =-33.42 50.42 16.80 0.1l0 0.10 Aversge
9 0.332 34.9% -24.40 59.39 34.75 0.l10 0.11 QF
1a 0.332 21.70 -27.69 492.39 Z21.49 0.10 0.11 Average
b6 0.467 29.27 -27.30 56.57 20.04 0.10 0.13 QP
1z 0.467 1&§.66 -27.91 46.57 18.43 0.10 0.13 Average
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Report No. : FD840317

‘ul_i:l.lel {dBur) Date: 2008-04-08 Time: 04:25:46
e =T CHSVCCICISPR-B
‘"’“‘“-H...h_ |
| -
|| i s CNSWCCICISPR -B AY
14 A |
40 | :
U1t
RE I
| Wil H
If§ | !
i | i | i . | ; .. I fl Jh
A i ! ' |
I
Vo502 05 1 2 5 10 2 30
Frequency {(MHz}
Site  CO0I-HY
Condition  CHR/VCCICISPR-B 2001004 200604 NEUTRAL
EUOT cMCS574 EY1 FOC subenat weath 1D 2D Scanmer
s W camera WD camera
Pawrer D 120%A0Hz
Model (FLa40217
Mema (EDGE [dle+BT Idle + WL AN [dle+Adaptor
Mema 4 UZB Lk + MPEGS & Zeanmer
Over Limit Read Probe Cable
Freg Level Limit Line Lewvel Factox Loss Remark
MH= dBuWV dE dBuv dEuV dB dE
1 0.152 33.85 -22.04 55.89 33.65 0.10 0.10 Averafge
z 0.152 48.48 -17.39 65.87 48.285 0.10 0.10 Qe
3 0.174 32.48 -22.29 §4.77 32.29 0.10 0.09 Average
4 0.174 46.03 -18.73 64.76 45.84 0,10 0.09 QF
5 0.1%9 46.80 -16.84 63.64 46,62 0.10 0.08 QF
& 0.1%9 32.21 -21.43 53.64 32.03 0.10 0.08 Average
7 0.231 40,67 -21.76 62.43 40,48 0.10 0.08 QF
g 0.231 24.84 -27.57 52.41 Z4.65 0.10 0.09 hverage
a9 0.264 41.04 =20,28 61.32 40.84 0,10 0.10 QF
Lo 0,264 25,31 =26.01 51.32 25.11 0,10 0.10 Averafge
11 0.332 25.84 -23.56 49.40 Z25.63 0.10 0.11 Awersge
12 0.332 35.43% -23.97 59,40 35,22 0.10 0.11 QF
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Report No. :

FD840317

5.4.4 Test Mode: Mode 4 — Sample D

Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 26~27

Relative Humidity: 58~59%

Test Engineer:
All emissions not reported here are more than 10 dB below the prescribed limit.

Darren

m The test that passed at the minimum margin was marked by a frame in the following data
Date: 2008-04-08 Time: 04:09:43

L 1 {dBuY
o evel (dBuY)

CHSVCCICISPRB

CHSNWCCLCISPR -B AW

0.150.2 (LK 1 2 5 10 20 30
Frequency (MHz)
Site  CO0L-HY
Condibon : CHENCCICIEFR-BE 20014004 200504 LINE
EUT ; MC5574 EV1 FCOC submut with 1D 2D Soanner
s and wi carnera wio camern
Pawer 120V A0Hz
Model (FDB40E]T
Memo  :(GEMES01a1e+BT dle + WLAN Idle+ Adaptor
Memuo 4 USE Link + MPEGA + Camern
Owver Limit Read Probe Cable
Freq Lewel Limir Line Lewel Factaor Losa Renark
MHz dEuy db dEuy  dBu¥ db db
1 0.178 45.61 -18.97 64.58 45.42 0.10 0.0% QF
2 0,178 25.79 -28.79 54.58 25.60 0.10 0.09 Average
3 0.199 31.46 -22.20 53.66 31.28 0.10 .08 Average
d 0,199 47,28 =~16.38 63.66 47.10 0.10 0.08 QP
3 0.264 Z6.59 -24.4L 51.30 26.469 0.1a .10 Average
& 0,264 41.32 -19.98 61.30 41.12 0.10 0.10 QP
7 0.330 35.13 -24.33 59.46 34,92 0.10 0.11 ar
] 0.330 22.16 =-27.30 49.46 21.95 0.10 0.1l Average
£ 0.352 33.67 -25.25 58.92 33.46 0.10 0.11 Qp
10 D.352 Z0.20 =-28.72 4B.9%2 19.89 0.10 0.11 Awverage
11 2.628 33.01 -22.99 56.00 32.06 0.14 0.21 QF
1z 2.628 17.15 -28.85 46.00 16.80 0.14 0.21 Awverage
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e Level (dBuir) Date: 2008-04-08 Time: 03:56:15

\\\\ CHSVCCICISPR-B.

|h ‘ ~- — 1 — | || CHSIVCCHCISPR -B AV
o !‘ |
Al | |

C BAs D2 [18:3 1 2 5 10 20 30
Frequency (MHz)
Site (CO01-HY
Condibon | CHSNCCICISFR-B 2001004 M0604 NEUTEAL
EOT s MC5574 EV1 FCC subondt with 10 2D Bcaminer

s aoed, wif camers wio camera,
Power 130V B0H:

Model (FDB403LT

Memo (GEMEE0 11+ BT Idle + WLAN Idle+Adaptor
Memmo 4 USE Link + MPEGA + Camers,

Owver Limit Read Probe Cable
Freg Level Limit Line Level Factor  Losz Remark

MHz  dBuW dE  dBuv  dBui dE dE

L 0.150 48.74 -17.24 65.%3 4§.54 0.10 0,10 QF
Z 0.150 20.26 -45.72 65,98 20.06 0.10 0,10 Average
3 0.175 46.07 -15.67 &4.74 45.88 0,10 0.0% QF
4 0.175 Z2.20 -42.54 a4.74 22.01  0.10  0.09 &verage
[ = 0,198 50.74 -12.94 &3.68 50,56 0.10 0.08 QF |
G 0.1%8 35.24 -E0.44 63.668 35.06 0,10 0.05 Average
7 0.267 42,26 -18.97 61.23 42,06 0,10 0,10 QP
i 0.26%7 27,77 -33.46 61.23 27,57 0.10  0.10 Average
9 0.329 35.75 =-23.73 59.48 35.54 0,10 0.11 QP
1a 0.329 2£.55 -36.93 559,458 22,34 0,10 0,11 Awerage
11 2.950 36.87 -19.13 56.00 36.52 0.10 0.25 QP
la 2.950 20.35 -35.65 56.00 20,00 0,10 0.25 Average
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5.4.5 Test Mode: Mode 5 — Sample D

Frequency Range of Test: from 0.15 MHz to 30 MHz
Temperature: 26~27
Relative Humidity: 58~59%
Test Engineer: __Darren
All emissions not reported here are more than 10 dB below the prescribed limit.
m The test that passed at the minimum margin was marked by a frame in the following data

i Level (dBulf) Date: 2008-04-08 Tirne: 041434
o
[ CHSCCICISPR-B
"'\-.\_‘_‘_‘_\_\-‘--‘ |
B A Lo
! CHSWCCICISPR -B AW
T |
a0 F
il 1 5
(N \
i | L
| 1
| U |
1 [} : L I : 1 ! ] L ] o ]
LT | ' : |
uﬂdﬁ&2 0.5 1 2 5 10 20 30
Frequency (MHz)
Fite (CO01-HY
Condition  CHENCCICISPR-B 20011004 200604 LINE
EUT (MCE5T4 EY1 FOC submitwith 1D 2D Scanney

sl i camers WD camers
Power 120 M0H:
Model (FDBA021Y
Memo T PCE1000 Tdle+B T Tdle + WL AN Idle+Adaptor
hemo + USE Lk + MPEGY # Scanner

Over Limic Fead Probe Cable
Freg Lewvel Limit Line Lewel Factor Lozz Remark

MH= dBu¥ db dBu’¥ dBEuW il dB
[1 0.200 45.40 -15.23 63.63 48.22 0.10 0.08 Qp |
2 0.200 32.06 -21.57 53.63 31.85 0,10 0.08 Average
3 0.262 4l.44 -19.93 61.37 41.24 0.10 0.10 QF
4 D.262 27.02 -24,35 51.37 E6.82 0.10 0.10 Average
5 0.327 34.95 -24.5% 5§59.54 34.74 0.10 0D.11 QF
& 0.327 22.058 -27.49 49.54 Z21.84 0.10 0.11 Avepage
7 0.453 Z2§.85 -27.85 56.70 28.62 a.10 0.13 QF
a 0.45% 15.75 -27.%5 46.70 14.52 a.10 0.13 hwerage
g 0.53%2 26.%90 -25.10 56.00 26.66 0. 11 0. 14 QF
10 0.532 20.14 -25.86 46.00 1%9.9%90 a.1d 0.14 hverage
11 l1.868 31.45 -24.535 56.00 31.22 0.10 0.13 QP
LE l.868 27.05 -18.9%3 46.00 2Z6.82 0.10 0.13 Average
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20 Level (dBulr) Date: 2008-04-08 Tirme: 04:18:54
th\‘_‘_ CHSWCCIVCISPR-B
| - |
i - CHSWCCICISPR -B AV
“a-.._\_‘___‘_‘ |
7
40
b (T
i1 | i \ | | ! I | I
il ! [ ||| . l i :
| | § | |i | | ! | i
l]J.'I.'Ii 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Eite (CO01-HY
Copditon  CHENCCICIZPE-B 2001004 200604 REUTRAL
EUT (MCE5 EV1 FOC submat with 1D 2D Scanmer

sand W camera Wi camers
Poweer 120%A0Hz
kodel (FDa40317
Memn (PCE1900 Idle+B T Idle + WLAN [dle+Adaptor
Mema :+ USH Link + MFEGS + Scanmer

Over Limit Fead Probe Cable
Fregq Level Limit Linne Lewel Factor Loss Remark

MH= dBuy df dBuy dBuy df dE

i 0.157 31.19% -24.43 55.62 31.00 0.1a 0.09 hverage

2 0.157 47.93 -17.67 65.60 47.74 0.10 0.0% QF

3 0.177 45.55 -15.79 64.64 45.66 0.10 0.09 QF

4 0.177 29.09 -25.54 54.63 £8.90 0.10 0.09 Average

5 0.199 33.02 =20.65 53.67 32.84 0,10 0.08 Average

& 0.1%9 48.26 -15.41 63.67 48.08 0,10 0.08 QF

7 0.265 41.40 =-19,88 61.28 41.20 0.10 0.10 QF

g 0.265 26.49% -24.79 51.28 26.29 0.10 0.10 Aversge

g 0.400 19.54 -28.01 47.85 19.62 0.10 0.12 hwverage

10 0.400 32.00 -25.85 57.85 31.78 a.1a 0.1z QF

11 Z.740 21.56 -Z24.44 46,00 =Z21.23 0.lo 0.23 hverage

1z 2.743 35.03 -20.97 56.00 34.70 0. 10 0.25 QF
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5.5 Photographs of Conducted Powerline Test Configuration

Please refer to Appendix B
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6. Test of Radiated Emission

Radiated emissions from 30 MHz to 13 GHz were measured with a bandwidth of 120 kHz and 1MHz
according to the methods defines in ANSI C63.4-2003. The EUT was placed on a nonmetallic stand,
0.8 meter above the ground plane, as shown in section 6.3. The interface cables and equipment
positions were varied within limits of reasonable applications to determine the positions producing
maximum radiated emissions.

6.1 Major Measuring Instruments

As described in Chapter 7.

6.2 Test Procedures

a. The EUT was placed on a turntable with 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a Bi-Log antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both for horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the quasi-peak method and reported.
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6.3 Typical Test Setup Layout of Radiated Emission

Artenna
1~dm
EUT
i N l
Tf' 1 3Im -l
nam
Ground Plane
} “
TurmTakle o

Spectum Analyzer §

Ted Receiver
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6.4 Test Result of Radiated Emission

6.4.1 Test Mode: Mode 1 — Sample A

Test Distance: 3m

Temperature: 21~26°C

Relative Humidity: 51~58%

Emission level (dBuV/m) = 20 log Emission level (uVv/m)

Test Engineer: __Sun

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test that passed at the minimum margin was marked by a frame in the following data
ULEU'EHI.EIJIJU.I'IU LIATE] JUMRE-1 -

FCC CLASSB |

fiulls
i

W—I 4

3B
1]
30 224, 418, G612, a0d8. 1000
Trace: {Discrofe) ERRRAIGNCY (W),
Lile OICHEL-AY
Cemd TEiDe FOC CLASE-E do LP-AAT(45:121) WORTRORTAL
T MEERFA BYD POC subniLomi 1B 20 Soanmer
Sca.'!r"ﬁr -I."'.I "-"' CaTETa 'F-'IU CATET A
e 19 eed B0H 2
fAage| FO OBdDdl?
Hade CEREEN Tdle + BT Tdle + PLAN 1éie
+ Adapler v [SR Link = CPS B o+ HPSGL
+ eanner

Over Limit  Beadinterma Cable Preanp Ant  Table
Freqm Level Limit Line Lesvel Factor Loss Factor Fos Fos Rzmark

Mz dEuY/m dk dEuf/m dBu¥Y dEm ik dk zm deg

| 34 55 2072 -10.28 40,00 45,69 (& 13 (.30 33 50 e -—- Peak

2 L1478 28 8l -14.89 43.50 49.73 [Z. 03 050 33255 Fezak

3 223.58 ZT.20 -1B. 75 46,00 43,30 10.7T3 Q.10 33,48 =i -—— FP=ak

4 lL.en 370 -9 2l 46,00 hH TR I3.BI OHD 33 30 100 |BE Peal,

o 831.30 34.81 -1L.19 46.00 dp.2d Z0.04 [ 20 3E 63 Fzak

B 880,30 33.48 -12.52 46,00 44,54 E0.38 L3I0 3L 15 = -—— F=ak

Remark: The spurious emission above 1 GHz is too low to be taken.
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L2We | (s am) LIATE! JNMRAE-18S AN

B0

FCC CLHS;S-E
el

' J 4. 418. 612, B, LU

Trace: {Discrele) Framuency |z}
Site [ICHOE =AY
Carditian FLC CLASS-E Gn LF-ANTC(ASIIZ1) YEWTICAL
ET UCEST EY] FOC =mbnit widh 10 20 Scanmer
Scanrer and wf cazera wio carara
Pamer |20Vac /S0l
dade | FO RdDDIT
dade GEERSD Tdle + BT Tdle ¢ PLAM Tole
# Adaptor & DSE Link » GPS Px ¢ HPEGY
¢ Szanner

Over Limit HBeadinterma Cable Freamp Ant Table
Freq Level Limit Lineg Level Fagtor Loss Factor Pos Pos Bemark

fHz dBul/n db dEuf¥/m dBa¥ dE/n 4B bl m deg

48.09 3L Bl -8.49 40,00 H5.ED 9 08 .30 33 14 S -—— Peak

=

I s

z .33 3E 7T -T.23 40,00 5E. 24 7.4l 0.47 33 44 100 106 Peak

3 124,77 30.84 -12, 856 43,50 5100 [Z.66 Q.50 33 33 Gz --— Pzak

4 ll.o0 3p b8 -10 42 46,00 b4 BB (3 B3 O B0 33 30 SR ——— Peal

5 B3l.30 2233 -T 67 46,00 40,73 20,04 1,30 23 63 e ——— [Pzak

& A0 30 39 (0 -6.00 46,00 5D 16 F0.35 | 30 3F T5 i ——= Paak |

Remark: The spurious emission above 1 GHz is too low to be taken.
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6.4.2 Test Mode: Mode 2 — Sample B

Test Distance: 3m
Temperature: 21~26°C
Relative Humidity: 51~58%

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Test Engineer: __Sun

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test that passed at the minimum margin was marked by a frame in the following data

LEnal ({LAnS iy

LT SUILRE-LR-ARE

FCC CLASS-B

12 ?
- 30 224, . 118. BOG. 1000
Trace: (Discrede) Froquency (Miz)
Hilm : DZCHDE=HY
Card1kiom : FOC CLASS=FE Zm LE=0STCSI1E1) RORTIONTAL
ET : MCRRM EN| FOC =muBei b webth 1T 2T Scanmer
: Seanmer ard w5 capera wfa canara
Peimar o 1E0Vas BONz
e | : FO B4DIIT
e : GEHASD Tale + BT Tdle » BLAN Tdie
: 4 Adapbor ¢ USE Link o+ GPS Re ¢ NPECA
: + Szanmer
ke Lamit Eeadintenna {Lable FPreamp Table
Freq Level Limit Line Level Factor Loss Factor Fos Bemark
MHz dbu¥/m b dba¥im ik dk leg
L L15.59 27.24 -16.26 43.50 1L 0,30 oz --- Peak
2 [0, BB 2787 -5 83 43 60 47.98 |2 {1, 20 al -—- Peak
3 2L1.44 27.41 -16.09 43,50 I 0.al 8l --- Peak
4 JLL. 90 FE.30 -T.T0 46,00 B 0. &0 A0 196 Peak
] 280, 30 33,06 -12.595 46,00 | ; [, 30 J2. 7% -—— Peak
& 035,30 3484 -L1 1B 46.00 .34 L. Z0 54 Peak

Remark: The spurious emission above 1 GHz is too low to be taken.
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80 Level (dBuim) Date; 2008-D4-06

FCC CLASS.E.

il

40 _I ! ! | | | | = 3

i .
0 2, 18, g1z, a0d. 1000
_ Trace; (Discrete) FrEStEnCy e
Site. 03CH =31 _ _
Card i Lias FLC CLAZE-B Ja LF-ART (9511 ?IR VERTTCAL
T HCELFA BY| FLC subsy L wi s 1D 20 Sesnmer
SL'JJ!rEr -;."'.I 'ﬂr LaFery 'F-'IU Larera
Paner | 3 acdB0H &
e | FhORAnIT
e GEARED Tdle + BY Tole + ¥LAN Tale
+ ddaplor = [ER Tink = CPS Ba o+ HPEG
+ Beanner

(wver Limit FBeaddnteona Cable Fresap int Tsble
Freq Level Linit Line Level Fagtor  Loss Factor Fos Pos Fzmark

Wiz dBEu¥/m db dBu¥sm dBu¥  dEm dab db am dez

L 45.00 Z7.8T7 -12. 13 40.00 G51.66 908 030 33 14 ¥Rl -—— Peak
[ 2 1778 3387 -B.13 40,00 55.54d 7.3 0.d5 33 47 108 211 Peak
3 92.64 29, 1b -14.35 43.50 G52.837 W62 Q.50 &8 53 S ——— Pzak
4 831.30 3603 -10.07 46.00 4543 20.04 L E0 3Z 63 i ~-~ Peak
2 BED. 30 3881 -T7.09 46,00 48,97 20,23 L300 3E T3 = ——— Pzak
£ 038, 30 3940 -9, 60 46,00 48,95 20.T7% 1,20 3254 s -—— Peak

Remark: The spurious emission above 1 GHz is too low to be taken.
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6.4.3 Test Mode: Mode 3 — Sample C

Test Distance: 3m

Temperature: 21~26°C

Relative Humidity: 51~58%

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Test Engineer: __Sun

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test that passed at the minimum margin was marked by a frame in the following data
gg LEVE! tWEWYN) Dvate: 2008-04-08

FCE CLASS.E.

gl

-1-IZI—I ¥ 4

I
n

i 1 | !
0 224, 418, G12. a06. 1000
_ Trace: (Discrete) ErEInCY )
Bile IICHGB=-AY
Carali Lign O CLUSS-B Za LF-ANT(O511 ?IR HORTAOnTEL
BT MCELTA BYI FLC suben Lowi s 1D 20 Segnser
SL'E.'!rEr 4."'.' 'Nr Lrera '\'-'IU Carera
Pamer 13 ac/B0He
Hade | BT
fade FOGE fdle ¢ BT Tdle + BLAN Tgls
+ hgaplor + USE Link = CPS Bu + HPEGd
+ Camsra

(wer Limit Headdntezoma Cabls Freamnp int Table
Freq Level Limit Line Level Fagtor  Loss Factor Fos Pos Bzmark

Miz dBual/m db dBuf¥/m dBu¥ dEm ik dbk am deg

1 L0803 30,72 -12 78 43.50 BI.ZL Ll B0 050 32 53 Eh -—— Peak

2 156,08 36,27 -T.23 43.50 5E.95 [0.24 0.0 33 52 100 145 Peak

3 Sle.0d 36, 7h -3.25 46,00 bR.3Z [00ET Q.60 33 50 e ——— Paak

4 alL.ar 32787 -2 13 46.00 b3 B4 [3.B3 08B0 33 30 . ~== P=ak

o 831.30 34,26 -11L.74 46, 00 45,65 E0.04 L 20 3Z 63 S -—- Peak

£ 8080 32,89 -13. 31 46,00 43, 7Th 20089 L. 30 B2 T5 TS -—— Pzak

Remark: The spurious emission above 1 GHz is too low to be taken.
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a0 Leve| (dBulim) Dt 2008-04-08
FCC CLASS-H
=
I — R
a0 [~
<]
2 4
i 5
8 1} 224, 418, 612, 206, 1000
Trace: (Discrete) FYBUnCY (M2
Bite EI:_- ib- ;
Cordi Lign FIC I:“'Llﬁ,-_ﬁ B Gn LP-ANT( 851 I?IE VERTTOAL
T UEEETS BY1 PLC =zphoi Lowi it ID 20 Scanmwer
© Beanrsr anl w Camera wfo carera
Pawer 13N ac/BhHe
fads | LB
fals ERGE Idle + BT Tdle + BLAN Tdie
+ Adaplor v [SR Link = GPS Pi + HPEGA
+ Camera

Over Limit  Beadintenna Cable Preanp Ant Table
Freq Level Limit Line Lesvel Factor Loss Factor Pos Pos Ezmark

iz dBulsm Ak dEuf¥/m  dBuY dEm ik hil 3 cm deg

1 48,08 30.02 -B.88 40,00 53.7%  9.06 0.30 33 14 g -—— Peak

2 T 08 33 B0 -8 50 40,00 RO XY T.28 (.43 33 49 L0 183 Peal;

3 216.02 35,87 -10.33 46.00 5B 24 [10.ZT 0.86 3250 i Fzak

4 .80 3321 -12.79 46,00 5. 1&8 [3.53 0.80 3330 me -—— P=zak

i) GOS80 31 4] -4 53 46 00 44 83 8. 45 | 00 3= 87 e ——— Peak

[ & & BEO.30 4108 -4.0% 46.00 HI. 0 20.30 1.30 3ET5 Feak
Remark: The spurious emission above 1 GHz is too low to be taken.
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6.4.4 Test Mode: Mode 4 — Sample D

Test Distance: 3m

Temperature: 21~26°C

Relative Humidity: 51~58%

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Test Engineer: __Sun

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test that passed at the minimum margin was marked by a frame in the following data
gg LEVE! tWEWYm) Date;: 2008-04-08

FCC CLASS-H

a0 G _. I I |

i an 224, 418, 612, A, 1000

Irace: {Discrete) FTEMEDEN N2
Bitg DCHQE-AY i :
Garditign FLC CLASS-E Jn CF-ANTLOS01E0) HORTEONTAL
T UCEETA ZY1 FLC zuhmi b with 10 20 Scunmer
Sranear and wS cAzerd W0 CETErL
Power 130 g 20Kz
dade| FL gdBIIT
g GREHESD Tdle + BT Tdle + WLanl Tdle
+ hjaplor + DSE Link = CPS P + HPREGA
+ Camgra

Over Limit Beaddntsoma Cabls Freamp int Table
Freq Level Limit  Ling Lavel Factor  Loss Factor Pos Pos Remark

Mz dBul/m db dBuf¥/m dBu¥ dEm dak 4k am deg

l 10803 231.03 -12.47 4350 5H2.53 Ll @0 O 50 33.59 —=—— ——— Peak

2 156,05 3L.82 -1L.68 43,50 5450 10.24 Q.60 33 52 1on 210 4

3 216.03 35,34 -10.68 46,00 &7.9L 1027 Q.66 3350 e === Peal

4 831,30 32 68 -T.32 46 00 BOLOT 20004 L 20 3E 63 Lo 178 Peak

] 880,20 33.85 4. 91 20,33 1.30 32.T5 -—- Peak

3] 936,30 310D -1L.980 46,00 44,66 20.7% L 20 3E. M4 - ——— Pzak

Remark: #5 is BS BCCH Signal.
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a7 Lewel (dBu b Dot HE-04-0d
FOCCLASS A
4 FCC CLASS-B (AWG)
19 L
T 00 3400. SEH. AL 10600. 13000
Trace; {Discrete) s il
Bile i D3CHRG-H . I
Condi Lign ¢ PO CLESE-E o HR-ARTCR-10)-08091 6 AORTZONTAL
T + MCSSTA EY| FOC sphait with 1D I0 Szanner
{ Scanmer and WS cangra wS0 cazeTs
Prer 120V an B0z
fadei + FO R4D3IT
fade= : GEMESOD Tdle + BT Tdle + PLAN Tdle
;o Adaplor + USE Link + GPS Px + @PRCA
+ Camsra
Cver Lanil  Beadintenna Cable Freamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark
Jillz dBu¥/m dB dBu¥sn  dBu¥  dB/m 4B di om deg
l ao1e, 00 5l.%3 22 07 T4.00 44,38 36,38 T.TL 26 56 L0D 0 Peak
Z BOLE. 00 4l il <1290 24.00 33.58 368,38 T.TL 36 58 Lof 218 Average
an L Ensd | AN ) LEATE: LULIH-US -1
FCCCLJ\S:S-E
fie
qpe 3 8
I:|3|:| v B 410 G1E [ILILTS 00
Trace: (iscreds) Friusniy filli}
S le o DOCHGE-RY
Comd s Lian : FOC CLaSS-B Bm LF-ANTCRRI1 21y WETTTOGL
TT o BI5EYd BV OROS sqhme L wath 1T 20 Scanner
: Bgammer and w/ camere win gangra
Foner ¢ 1200 R R
! 1 FDOREDEIT
e : GEORSD Tdle + AT Tdie » KLAN Tdle
1 % Adapiar ¢ USE Link v GFS Rs ¢ HPEGE
+ Lamera
Over Limit Readfntenna ©Cable Preamp  fAnt Table
Freq Level Limit  Lime Level Factor Loss Factor Fos Fos Bemark
Mz dEuV/m 4B dBu¥/m  dBuV  dB/m @ dB  dB oo deg
1 48.00 33, 3% -A. A8 40.00 BT.09 2,08 0. 39 33 [d Fealy
[Za TH. 44 34.8% -5.31 490,00 B 48 729 0,43 33,48 130 208 Peak |
3 a0 34,06 -11.48 dp. ol boogd [00E U.he 33 h zak
4q Bl A0 A9 13 -BLRT 45,00 LOORE O OZ0.04 0 1LE0 3Z. 63 . -— Peak
gt a80, 30 40,87 al.T3 E0.3%  L.30 32 Th S --- Pzak
B 936, 30 34.59 -11.4] 45,00 45 |4 20,79 1 20 3254 ——= -—— Peak
Remark: #5 is BS BCCH Signal.
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a7 Lesrel (IEHanS Amy LFATE £UURE-LRS-1RE
FOC CLASS-B
P FCC CLASS B [AVG)
40 ! L
|
|
|
I
!
i 1nnn 340 S, a2on, 1n&0n. 13000
Trace: {Discrete} FreaueHEY (WHE)
Bite ¢ DECHDE-TY
Cardikion ¢ PO CLABS-E Gm HP-ANT(E-15)-D6O0IE VERTICAL
T + MCESTY EN| FOC submib with 1D Eopnmer
i Scanmer B WS QEmGra WO QEngrg
Fongr EO i (1 T2 T F
o + FLORAGT
dode ¢ GEHARD Tole = ET Tglg & ALAN Tpig
: + Adaptor + USE Link + QFS Re + MPECA
+ Camera
Chver Linit  Readintenna fable Freamp  fnt Table
Freq Level Limit  Line Level Factor Loss Factor Fos Fos Remark
MHz dBUY dE dBu¥im dBuf o dBm dB B Gl deg
I afsd, o0 51.44 -ZI.56 T4.00 43,86 36,34 T.68 36.54 o0 [ Peak
2 AL 0 20004 -3, %8 B4 00 B2 hd 3R 34 1,88 F654 |0y B3 Mverage
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6.4.5 Test Mode: Mode 5 — Sample D

Test Distance: 3m

Temperature: 21~26°C

Relative Humidity: 51~58%

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Test Engineer: __Sun

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test that passed at the minimum margin was marked by a frame in the following data
ULEU'EHI.IIJIJ'I.I.I'IU Late’ AURE-A-0tE

FCC CLASS B |
i

anfl—

- 3 n 5 fi
p 2
. i1} 224, 118, 612, 806, LU
Trace: {Discrete) Frequency (MHz)
Bite DICHE-3Y -
Cordi bign FCC CLASS-E Oo CF-ANT{AS01 21 HORTZOKTAL
T UCESTA SY1 FLC zphmi b wi th 00 20 Scanmer
Scanrgr and wf cazera wio carery
Fomer [T AT F
el FO RA0IIT
foe PLEIGOD Tdle = BT Tdle + RLAN Tole
+ Mjaplor = DSE Link = GPS Bu o+ HPEGH
+ Boanner

Gwver Limit [Readinterma Cabls Preamnp int Table
Freq Level Limit  Line Level Factor  Loss Faclor Fos Fos Femark

Milz dual/m di dBu¥/m  dBu¥Y divo il di om deg

! Ll4.78 3L L6 -1Z 34 43.50 5H2.0% |Z 03 050 2335 == [zak
2 156,08 3369 -G 8l 43,30 56,37 10.24 Q.60 3352 ---  -=- Pzak
3 2la.gd 3h 04 10 08 46 00 HEBO LOEY Q.86 33 60 -——  —— Peak
4 4l1.80 34.65 -1L.35 4600 53.82 13,83 Q.80 2230 Pzak
] 831.30 36.83 -5.0T 4600 4833 20.04 L. 20 3E 63 === === Ppik
& 936,30 38.%8 -5 02 46 00 4753 200T% L 20 3Z 54 [o0 288 Peak

Remark: The spurious emission above 1 GHz is too low to be taken.
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AN L2fe | (s am) LIATE! JNMRAE-18 AN

FCC ';LHSI’S-H
i3

an 5

0z =
gL} 224, 418. 12 HOG. 10000
. Freguency {kH
Trace: iDiscreis) " et
Sibe OACHOE =AY
Card1 bran FOC CLAES-B Bn LF-ANTIBSII21) YEWFTICAL
E ACES T EY] FOC =ubmit wi i 100 20 Scanner
Scanrer and wf cazera w'o carera
Pomer 120Yac/G0HE
fade | FII Bdil T
fade PESI200 1dle & BT Tdle +r RLEN 1di=
+ Mdaplor v DSE Link » GPS Bz + HPEOL
+ Scanner

Gwer Limit Beadintenna Cable Presnp Ant Table
Freqm Level Limit Line Lavel Factor  Loss Factor Fos Fos Ezmark

HHz dBul/m db dBuf¥/m dBa¥ dBEn db db cm des

1 48,09 30.38 -9.62 40,00 h4 1B Q0B 0. 30 33 14 i --- Peal
g 15,44 3Z.00 -8.00 40,00 5T.77T T.28 0.43 3249 = === Peak
3 216,03 B2 16 -13. 84 46,00 5473 |0.ET  Q.BF 33 5] S -—— Peak
4 Jz3. 80 32 T8 -13 2F 46.00 hl.4F [3.83 Q.80 232 F=ak
[ 5 f3l.30 3870 -T.2l d46.00 50.1%9 20.%94 L2 3E. 63 199 153 Peak
& U3 30 b 33 -10.67 46,00 45 BE  Z00TH L2l 3 h4 e ——— Pealt
Remark: The spurious emission above 1 GHz is too low to be taken.
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6.5 Photographs of Radiated Emission Test Configuration

Please refer to Appendix B
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7. List of Measuring Equipment

FCC ID : HOPMC5574

. . Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics . Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Jul. 14, 2007 | Jul. 13, 2008
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 24, 2008 | Mar. 23, 2009
(CO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 13, 2008 | Mar. 12, 2009
(Support Unit) (CO01-HY)
. Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
. Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ) RG223/U CB029 9kHz — 30MHz | Dec. 03, 2007 | Dec. 02, 2008
Switzerland (CO01-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO01-HY)
Impedance 150kHz — Conduction
I SCHAFFNER STO8 22589 Mar. 03, 2008 | Feb. 14, 2009
Stabilization 230MHz (COO01-HY)
Impedance 150kHz — Conduction
e SCHAFFNER T400 21653 May. 09, 2007 | May 08, 2008
Stabilization 230MHz (CO01-HY)
Impedance 150kHz — Conduction
I SCHAFFNER T800 23342 Mar. 03, 2008 | Mar. 04, 2009
Stabilization 230MHz (CO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211028 | 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26, 2007 | Jul. 25, 2008
Receiver (0O3CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Dec. 01, 2007 | Nov. 30, 2008
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-251 14G - 40G Oct. 17, 2007 | Oct. 16, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
- PA303-SMA-0 Radiation
Pre Amplifier EMEC PA303 100K~3GHz Nov. 26, 2007 | Nov. 25, 2008
59 (03CHO06-HY)
Base Station ) Radiation
] R&S CMU200 103937 Third-Band Oct. 19, 2007 | Oct. 18, 2008
Simulator (03CHO06-HY)
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8. Uncertainty of Evaluation
Uncertainty of Conducted Emission Measurement (150 KHz ~ 30MHz)

Uncertainty of %
Contribution Probability U(Xi )
dB Distribution

Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24

Combined standard uncertainty Uc(y) 1.13

Measuring uncertainty for a level of 226

confidence of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Uncertainty of %
Contribution 4B P.rob.abil.ity u(x )
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
Combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of 2564
confidence of 95%  U=2Uc(y)
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Uncertainty of Radiated Emission Measu

rement (1GHz ~ 40GHz)

Uncertainty of “'
Contribution . Probability u(x ) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection 1+2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I"'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 4.7
confidence of 95%  U=2Uc(y)
SPORTON International Inc. Page Number 1 37 of 38
TEL : 886-3-327-3456 Report Issued Date : Apr. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : HOPMC5574




mmm.F@ FCC Test Report Report No. : FD840317

9. Certification of NVLAP Accreditation

United States Department of Commerce
Mational Institute of Standards and Technology

NVIAD

Certificate of Accredltatlon to ISO/IEC 17025:2005

NVLAT LABR CODE: 200079-0

Sporton International, Inc, Hwa Ya EMC Laboratory
Tao Yuan Hsien 333
TATWAN

i acoredined by ine Nelionsl Valuntary | sborainey Ascreditalinn Frogram for specific senices
lizted on fhe Scove of Accradifalicn, for

ELECTROMAGNETIC COMPATIBILITY AND TELECOMMUNICATIONS

s labaralony 15 aceradied n acoordance with the recognired infermatonal Slandard 1S0AEC 17025:2008.
This arcroditalion demonstrates technical competence for & defined scope and the aperalion of & isboratory qually
manegemen System [refer fo foind IS0-LAC-AF Comeuangus daled T8 June 2005)

d?“i &Fog
DOR-NE -0 through 2008173251 ﬁyﬂ
Efective daley - %e, }r f Far M Natural e e of Slandards wog Technxogy
Sy s ot
T B H';'L;"-I-'?I'.' IHIL'r' 2UE-CY-13)
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